Previous Page: 04-05Previous Page Next Page Next Page: 04-07
Part Number Description Quantity Additional Notes Photo Left or Right Hand Steering Left or Right Hand Appears in Stanpart
Hardware Cat?
513541 Pin 1 No Photo 0
513531 Pawl 1 No Photo 0
513538 Pin 1 No Photo 0
513539 Ring 1 No Photo 0
513534 Spring 1 No Photo 0
513532 Link 1 No Photo 0
513533 Pin 1 No Photo 0
513595 Spring 1 No Photo 0
513540 Pin 1 No Photo 0
513626 Lever 1 No Photo 0
513535 Pin 1 No Photo 0
521098 Lever Parking Brake Torsion 1 No Photo 0
519252 Torsion Lever Pin 1 No Photo 0
BL24 Steel Ball 3/8" Diameter 1 No Photo 1
521100 Parking Brake Link 1 No Photo 0
513546 Spring 1 No Photo 0
513545 Washer 1 No Photo 0
513542 Lever 1 No Photo 0
521099 Spring Parking Pawl Tension 1 No Photo 0
513591 Unknown - Spring? 1 □ Missing from Parts Book Index. No Photo 0
519191 Manual Valve Lever 1 No Photo 0
519189 Washer 1 □ Missing from Parts Book Index. No Photo 0
516085 Locknut 1 No Photo 0
521102 Cotter Pin 1 No Photo 0
513592 Pin 1 No Photo 0
RTC1150 Inhibitor Switch 1 No Photo 0
513446 Seal 2 No Photo 0
521101 Washer Manual Valve 1 No Photo 0
516083 Shaft 1 No Photo 0
520402 Oil Sump Gasket 1 No Photo 0
520399 Sump Cast 1 No Photo 0
513598 Drain Plug 1 □ Missing from Parts Book Index. No Photo 0
HB872 Hex Head Bolt 5/16" UNC x 2 3/4" 2 No Photo 1
WL208 Spring Washer ID 5/16" OD 0.58" 15 No Photo 1
HB857 Hex Head Bolt 5/16" UNC x 7/8" 8 No Photo 1
HB870 Hex Head Bolt 5/16" UNC x 2 1/2" 5 □ Quantity not shown in parts book, assumed based on number of washers.
No Photo 1

Notes
No notes found for this page



PDF

Valid HTML 4.01 Transitional